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s=aranas. FCC RF Test Report Report No. : FR490417A

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |TaoZhang - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-10-26
100LeveHdBuV} €
87.5]
75.0
62.5] FEE15C_ QP
|
50.0 FCC 15C_AVG
.#1 LT, A |
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12.5]
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Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2024-L LINE

Over Limit Read LISN C(Cable
Freq Level Limit Line Level Factor Loss Remark

#*

[T=0= R R = TV I R YR S R

MHz dBuV dB dBuV dBuv dB dB

.17 34.64 -28.57 55.21 14.37 1@.11 18.16 Average
17 45,27 -19.94 §5.21 25.88 1@.11 1@.16 QP
.24 42,69 -9.31 52.e8 22.508 1@.e4 18.15 Average
.24 53,29 -8.71 62.88 33.1e 1e.e4 1@.15 QP
.38 37.17 -11.17 48.34 17.8e 1e.88 18.17 Average
.17 -12.17 58.34 26.88 le.ee 18.17 QP
.54 32.89 -13.91 46.e8 11.98 9.98 18.21 Average
.54 48.79 -15.21 S56.88 28.68 9.98 1@.21 QP
.63 33.7@ -12.38 45.e8 13.58 9.98 18.22 Average
.63 43.9@ -12.1@ G56.e8 23.78 9.98 1e.22 QP
42 31.82 -18.98 G5S@.ee 11.e8 9.51 18.51 Average
42 38.82 -21.98 o8.ee@ 18.80 9.51 1e.51 QP
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saronas. FCC RF Test Report

Report No. : FR490417A

: Temperature : 22~24°C
Test Engineer : [TaoZhang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-10-26
100 Level (dBuV) &
875
75.0
62.5 FEC15C_QP
|
50.0 | FCC 15C,AVG
375 3
1
25.0
125
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2024-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewvel Factor Loss Remark
MHz dBuV dB dBuv dBuv dB dB
1 .24 36.97 -14.98 51.95 1l6.88 1@.82 18.15 Average
2 8.24 58.87 -11.88 6£1.95 38.78 18.82 18.15 QP
3 .27 36.85 -14.93 568.98 15.98 18.88 18.15 Average
4 * 8.27 5@.85 -18.33 ©8.98 38.28 le.ee 18.15 QP
5 B8.37 34.14 -14.29 43.43 14.88 9.97 18.17 Average
& @8.37 45.84 -13.39 58.43 24.98 9.97 16.17 QP
7 8.58 3@.8c -15.99 46.85 9.96 9.96 18.28 Average
a8 8.58 48.36 -15.69 56.85 20.20 9.96 1@.28 QP
9 @8.61 29.58 -16.42 46.08 9.39 9.97 18.22 Average
1@ @.81 37.18 -18.82 D5Sb.8@ 16.99 9.97 1e.22 QP
11 22.66 31.44 -18.56 58.e8 11.18 9.83 18.51 Average
12 22.66 43.14 -16.86 6@.88 22.808 9.83 1@.51 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR490417A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity :  50%
Test Engineer : Shunping You
Temperature : 20-24°C
Radiated Spurious Emission Test Modes
Mode Band Antenna Modulation Channel Frequency Pata RU Remark
(MHz) Rate
Mode 1 2400-2483.5 6 Bluetooth BR_GFSK 00 2402 1DH5 - -
Mode 2 2400-2483.5 6 Bluetooth BR_GFSK 39 2441 1DH5 - -
Mode 3 2400-2483.5 6 Bluetooth BR_GFSK 78 2480 1DH5 - -
Mode 4 2400-2483.5 6 Bluetooth BR_GFSK 78 LF 1DH5 - -
Mode 29 2400-2483.5 7 Bluetooth BR_GFSK 00 2402 1DH5 - -
Mode 30 2400-2483.5 7 Bluetooth BR_GFSK 39 2441 1DH5 - -
Mode 31 2400-2483.5 7 Bluetooth BR_GFSK 78 2480 1DH5 - -
Summary of each worse mode
Mode Modulation Ch. (MHz) (dé?(/iin) (d;iun\]/i/tm) M(er)in Pol. Z?/Zk Result Remark
1 Bluetooth BR_GFSK 00 2347.81 43.58 74.00 -30.42 H PEAK Pass Band Edge
1 Bluetooth BR_GFSK 00 4804.00 40.59 74.00 -33.41 H Peak Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 7323.00 43.81 74.00 -30.19 H Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 2483.60 49.35 74.00 -24.65 H PEAK Pass Band Edge
3 Bluetooth BR_GFSK 78 7440.00 43.78 74.00 -30.22 \% Peak Pass Harmonic
4 Bluetooth BR_GFSK 78 783.69 31.09 46 -14.91 \Y Peak Pass LF
29 Bluetooth BR_GFSK 00 2312.94 39.07 74.00 -34.93 H PEAK Pass Band Edge
29 Bluetooth BR_GFSK 00 4804.00 39.87 74.00 -34.13 H Peak Pass Harmonic
30 Bluetooth BR_GFSK 39 - - - - - - Band Edge
30 Bluetooth BR_GFSK 39 7323.00 43.92 74.00 -30.08 H Peak Pass Harmonic
31 Bluetooth BR_GFSK 78 2483.54 44.81 74.00 -29.19 H PEAK Pass Band Edge
31 Bluetooth BR_GFSK 78 7440.00 42.78 74.00 -31.22 Vv Peak Pass Harmonic
Sporton International Inc. (ShenzZhen) Page Number : Clof C16
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waranss. FCC RF Test Report

Report No. : FR490417A

Pol. Horizontal Fundamental
1'H'LM (dBuVin) Date: 2024-40-28 1'"‘LM (dBaVi) Date: 2024-10-28
1134 34
915 w5
#3 J 3 BT
81 80
48 | / 18
Peak oY 2
163 163
m 284 2468 piliy] 2836 M 1000 1400, 1800 2200, 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor  Loss Factor Remark
Wi W /e B W @ B B m deg Mol e B W @ B B m deg
1 24781 43.58 7400 -30.42 LT3 .69 475 359 3 0P 1 2402.00 104.08 - ----- W2 .62 48 356 3B B PEM
1 DAL 1879 5480300 1694 .69 475 3.5 38 0 AVERMGE 1OM0.00 9.9 5400 5.9 7742 0.6 4.81 3.5 38 0 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C20f C16

TEL : +86-755-8637-9589
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waranss. FCC RF Test Report Report No. : FR490417A

Pol. Vertical Fundamental
1'"'LM (dBuVin) Date: 2024-40-28 1'"‘LM (dBaVi) Date: 2024-10-28
138 1138
95 975
813 { 813 PEAK_ﬁ'
81 / 80
“ i 4 A h . o j m ) o o . el
Peak o (7 B — '
163 163
o 184 13652 23836 un fooo 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor  Loss Factor Remark
Wi W /e B W @ B B m deg Mol e B W @ B B m deg
1 27047 .40 74.00 -30.60 41.56 30.64 478 3358 400 319 PEAK 1 2402.00 90.70 ------ ------ 88.83 30.62 4.81 33.56 400 319 PEM
1 7247 18.61 54.00 -35.39 16.77 30.64 AR 3358 400 319 AVERAGE 1 24000 65.91 54.00 11.91 64.04 30.62 481 33.56 400 319 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C30f C16

TEL : +86-755-8637-9589
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waranss. FCC RF Test Report Report No. : FR490417A

Pol. Horizontal Vertical
. Lo i) Date: 2024-40-28 Lo ) Date: 2024-40-28
1225 1225
875 875
PEAK T4 PEAK 74
104 14
VG 54 VG 54
51.5 paryTere 51. Fmy ey
Peak 1 s bt AR AT g™ 1 i ot ™1
“ Ay % et kot
Avg
115 1.
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4804.00 40.59 74.00 -33.41 63.84 3.3 7.4 65.2 - - Pesk 1 4804.00 40.37 74.00 -33.63 63.62 4.3 T.7M4 65.2 - - Pesk
1 4804.00 15.80 54.00 -38.20 30.05 3423 7.4 65.22 - -- Average 1 4804.00 15.58 54.00 -38.42 38.83 3423 .4 65.22 - - Average
Sporton International Inc. (ShenZhen) Page Number : C40of C16

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR490417A

Pol. Horizontal Vertical
. Lovel dBVim) Date: 2024-10-19 . Levl(dBVm) Date: 20240-19
1225 1225
675 75
PEAK_T4 PEAK_T4
700 700
525 AVG_54 025 AVG_54
i J3 i W*W%Mﬁ | { " 3_1 e i bbb M
Peak 'IFIIMW"W 340! ™
Avg 1 15
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Mtz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m  dB dBuv dB/m dB B m deg
1 4882.00 40.89 74.00 -33.11 64.03 3434 777 €525 - - Peak 1 4882.00 41.04 74.00 -32.9 6418 3434 7.7 6525 - - Peak
2 4882.00 16.10 54.00 -37.90 39.24 34.34 T7.77 65.25 -~ hverage 7 4882.00 16.25 54.00 -37.75 39.39 4.3 7.77 £5.25 - - hverage
3 T3B.00 43.81 74.00 -30.19 64.05 35.43 B8.97 64.64 - -- Peak 3 73B.00 43.71 74.00 -30.29 63.95 35.43 B8.97 64.64 - -- Pezk
4 733.00 19.02 54.00 -34.98 39.26 35.43 8.97 64.64 -- Average 4 733.00 18.92 54.00 -35.08 39.16 35.43 8.97 6464 - - Average
Sporton International Inc. (ShenZhen) Page Number : C50f C16
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waranss. FCC RF Test Report

Report No. : FR490417A

Pol. Horizontal Fundamental
1'"‘LM (dEuvim) Date: 2024-40.28 1'"‘Lm (dBulim) Date: 2024-40.28
114 LR
1
15 (ﬂ\ 15
i } \ PEAK BE_T| i PEAK 7
81 80
488 488
[ " " " | " ] . " J Mt
Peak 25 2
16.3 16.3
44 U528 64 164 L 200 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor  Loss Factor Remark
Widd B & G b B B @ dg Wodd B & B0 b B B @ dg
1 2483.60 49.35 74.00 -24.65 47.09 30.85 4.92 3351 100 30 PEAK 1 2480.00 103.73 ------ ------ 101.48 30.84 4.92 33.51 160 30 PEM
1 248360 24.50 54.00 -19.44 22.30 30.85 492 3351 100 30 AVERAGE 1 2480.00 78.94 54.00 24.94 76.69 30.84 4.92 3351 100 30 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number : C6 of C16



SPORTON LAB.

FCC RF Test Report

Report No. : FR490417A

Pol. Vertical Fundamental
1'H'LM (dBuVin) Date: 2024-40-28 1'"‘LM (dBaVi) Date: 2024-10-28
1138 1138 1
95 [ﬂ\ 975
i ) \ BEAK BT i PEAKCI|
81 80
s ! s
Peak 5 25
163 163
um 1528 pLizE] 764 482 B0 1000 1400, 1800 2200, 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor  Loss Factor Remark
Wi B Bulfn B b Bn b B m deg Wir Bijn Bulfn B bV Bfn B B o deg
1 M83.83 48.31 74.00 -25.69 46.05 30.85 4.9) 3351 480 243 PEAK 1 2480.00 104.37 ------ ---o- 0.2 0.8 4.9 351 40 243 PEMK
1 MBLE 1352 SA00 -3 2005 .85 4.9) 351 400 243 AVERAGE 1 MB0.00 T9.58 5400 25.58 77.33 .84 4.97 351 400 243 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C7 of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417A

Pol. Horizontal Vertical
., Level tBvin) Date: 2024-10-29 .. Lewl(dBin) Date: 2024-10-29
1225 1225
8.5 05
PEAK T4 PEAK T4
00 700
525 AVG_54 025 AVG_54
" ' i WWWMWMW y y Y WWMWWMWM
Peak o e o s
Avg 175 15
3000 T600. 12200, 16800, 2400, 26000 3000 7600. 12200, 16800, 2400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Mtz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m  dB dBuv dB/m dB B m deg
1 4960.00 41.16 74.00 -32.84 64.19 34.45 7.1 65.29 -- Peak 1 4960.00 42.13 74.00 -31.87 65.16 34.45 7.8 65.29  -- -- Peak
2 4960.00 16.37 54.00 -37.63 39.40 4.5 7.1 65.29 - hverage 7 4960.00 17.34 54.00 -36.66 40.37 34.45 7.8 65.29 - - hverage
3 7A40.00 43.45 74.00 -30.55 63.39 35.41 9.19 64.54 - Peak 3 7640.00 43.78 74.00 -30.22 63.72 35.41 9.19 64.54 - - Pesk
4 7440.00 18.66 54.00 -35.34 3B.60 35.41 9.19 64.54 - Average 4 7440.00 18,99 54.00 -35.01 38.93 3/5.41 9.19 644 -- - Average
Sporton International Inc. (ShenZhen) Page Number : C8of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111




waranss. FCC RF Test Report Report No. : FR490417A

Pol. Horizontal Vertical
L Date: 20244030 RN Date: 2024-40-30
ol cus;j ol cus:;j
700 700
500 500
50 ] 50, ]
II— I—
ag— ag—1
| L §
04 5 g 304 it
Al g i
4 o spldon 2 i 5 e
1l bt e e
QP/ 0y T 00 L \
100 100
Peak
3 . 18, 2. . 100 0 . i, 2. 41, 1000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos  TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuv/m dBuV/m  dB dBY dB/m B B m deg
1 46.49 20.87 40.00 -19.13 35.56 19.62 @.69 35.00 - -- Peak 1 33.88 23.98 40.00 -16.02 30.82 1B.46 0.57 34.47 - -- Peak
2 11342 20.88 43.50 -22.62 38.52 16.00 1.13 477 - -- Peak 2 14155 24.03 43.50 -19.47 39.23 18.27 1.5 M. - -- Peak
3 142,52 22.81 43.50 -20.69 37.93 18.35 1.5 #.m - -- Peak 3 19878 21.84 43.50 -21.66 39.01 16.05 1.48 34.70 - -- Peak
4 196.84 23.34 43.50 -20.16 40.40 16.17 1.47 34.70 -- -- Peak 4 270.56 23.31 46.00 -22.69 38.05 18.21 1.71 34.66 -- -- Peak
5 287.65 27.91 46.00 -18.09 42.06 18.72 1.76 34.63 - -~ Peak 5 376.29 23.91 46.00 -22.09 35.58 20.85 2.03 34.55 - -- Peak
6 78272 29.63 46.00 -16.37 33.2? 27.75 3.00 4.3 - -- Peak 6 783.69 31.09 46.00 -14.91 34.66 27.76 3.00 34.33 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C9of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111



waranss. FCC RF Test Report Report No. : FR490417A

Pol. Horizontal Fundamental
1.,,|LW('|WM|I Date: 20244107 1.,,|Lﬂ&|(d9|lml Date: 2044107
1134 1138
15 15
813 / 813 PEAK_ﬁ'
81 80
48 j 18
1 WH
Peak 35 ’ el R 105Nl o T — e
16.3 16.3
m 14 2468 152 106 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor  Loss Factor Remark
Widd B & i b B B @ dg Wodd B & B0 b B B @ dg
1 231294 39.07 74.00 -34.93 42.52 30.39 0.0 3B.M 27 @ PEAK 1 2402.00 98.41 ------ ------ 101,65 30.44 0.00 33.68 237 @ PEAK
1 531094 1428 480 -390 17.73 0.9 0.0 B 2 @ AVERAGE 1 240200 73.62 54.00 19.62 76.86 30.44 0.00 33.68 237 @ AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C10 of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111



waranss. FCC RF Test Report Report No. : FR490417A

Pol. Vertical Fundamental
1'"‘LM (dBuVin) Date: 20244107 1'"‘LM (dBaVi) Date: 2024-41.07
138 1138
95 975
813 813 PEAK_ﬁ'
81 80
488 488
1 i
Peak 25 * oMbt bbb i e ey e . E—Y i Y
163 163
o 14 23468 13652 23836 un fooo 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor  Loss Factor Remark
Wi W /e B W @ B B m deg Mol e B W @ B B m deg
1 232050 37.89 74.00 -36.11 41.33 0.3 0.00 33.83 200 320 PEAK 1 200000 BLTD ----or --eoe 85.95 30.44 0.00 33.68 200 322 PEAK
1B 3.0 5400 -40.90 16.54 0.0 0.00 33.83 200 320 AVERAGE 1.0 57.93 .00 3.93 6L .44 0.00 3368 200 30 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C11 of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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waranss. FCC RF Test Report Report No. : FR490417A

Pol. Horizontal Vertical
- Lo @Bl Date: 20244107 - L Bl Date: 2024107
1225 1225
875 875
PEAK_T4 PEAK 74
109 L
G 54 G 54
525 73
Peak e ——— | bt e
“ Ay % M W kot
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4804.00 39.87 74.00 -34.13 63.53 33.82 7.7 65.2 - - Pesk 1 4804.00 38.75 74.00 -35.25 62.41 33.82 7.7 65.2 - - Pesk
1 4804.00 15.08 54.00 -38.92 38.74 3.8 7.4 65.22 - -- Average 1 480400 13.96 54.00 -40.04 37.62 33.82 7.4 5.2 - -- Average
Sporton International Inc. (ShenZhen) Page Number : C12 of C16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FR490417A

Pol. Horizontal Vertical
. Lovel dBVim) Date: 2024-41.07 . Levl(dBVm) Date: 2024-11.07
1225 1225
675 75
PEAK_T4 PEAK_T4
700 700
525 AVG_54 025 AVG_54
’ 1 3 ¥ R—— | T " o
Peak 'HHIMW"W 340! ™
Avg 1 15
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Mtz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m  dB dBuv dB/m dB B m deg
1 4882.00 42,14 74.00 -31.86 65.77 33.85 7.77 €525 - - Peak 1 4882.00 40.64 74.00 -33.36 6427 B85 7.7 6525 - - Peak
2 4882.00 17.35 54.00 -36.65 40.98 33.85 7.77 65.25 -~ hverage 7 4882.00 15.85 54.00 -38.15 39.48 33.85 7.77 £5.25 - - hverage
3 T3B.00 43.92 74.00 -30.08 63.29 36.30 B8.97 64.64 - -- Peak 3 73B.00 4271 74.00 -31.29 62.08 36.30 8.97 64.64 - -- Pezk
4 733.00 19.13 54.00 -34.87 38.50 36.30 8.97 64.64 -- Average 4 733.00 17.92 54.00 -36.08 37.29 36.30 8.97 6484 - - Average
Sporton International Inc. (ShenZhen) Page Number : C13 of C16
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waranss. FCC RF Test Report Report No. : FR490417A

Pol. Horizontal Fundamental
1'"‘LM (dBuVin) Date: 20044107 1""LM (dBaVi) Date: 20044107
1138 1138
1
95 ” 975
i { \ BEAK B 7 i BEAKCH|
50 0
48 / 1 18
Peak 15 ™ s ! " M/Mf b T35 1 ‘ Ly bl e h i Tl
163 163
um 1528 pLizE] 764 4882 B0 1000 1400, 1800 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor  Loss Factor Remark
W W /e B W @ B B m deg Mol e B W @ B B m deg
1 8354 44.81 74.00 -2.19 47.85 30.49 0.00 33.53 26 0P 1 2480.00 99.00 ------ ----- 10.05 1049 0.00 3154 26 0 PEM
1 MELS4 20.00 5400 -33.98 13.05 049 0.00 3353 136 0 AVERAGE 1 MB.00 7421 SAB0 0.2 .05 W49 0.0 3354 236 0 AVERMGE
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Report No. : FR490417A

Pol. Vertical Fundamental
1'"‘LM (dBuVin) Date: 20244107 1'"‘LM (dBaVi) Date: 2024-41.07
138 1138
95 m 975 !
i f \ BEAK B 7 i PEAKCI|
50 0
489 / " 489
i MJM \‘w.ﬁ " " . i " A \
Peak 25 ETT T . s ,
163 163
4 W52k izt 164 482 200 fooo 1400, 1800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor  Loss Factor Remark
W W /e B W @ B B m deg Mol e B W @ B B m deg
1 M83.60 42.60 74.00 -31.36 45.68 30.49 0.00 33.53 306 245 PEAK 1 2480.00 97.85 - ---o- 100.9 3049 0.00 3154 306 246 PEM
1 MBLED 17.85 5400 -35.15 2089 .49 0.00 33.53 306 245 AVERAGE 1 MB0.00 T3.06 5400 19.06 76.11 30.49 0.0 33.50 306 245 AVERAGE
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Pol. Horizontal Vertical
., Level tBvin) Date: 20241107 .. Lewl(dBin) Date: 2024-11-07
1225 1225
8.5 05
PEAK T4 PEAK T4
00 700
. AV 54 . AV 54
| WWWW«WWWMW a 1 ) B T Tat L WOy
Peak e o o s
Avg 1 15
3000 T600. 12200, 16800, 2400, 26000 3000 7600. 12200, 16800, 2400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Mtz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m  dB dBuv dB/m dB B m deg
1 4960.00 40.66 74.00 -33.34 64.25 33.89 7.81 65.29 -- Peak 1 4960.00 41.28 74.00 -32.72 64.87 33.89 7.81 6529 - -- Pezk
2 4960.00 15.87 54.00 -38.13 39.46 33.89 7.81 65.29 - hverage 7 4960.00 16.49 54.00 -37.51 40.08 33.89 7.81 £5.29  -- - hverage
3 7A40.00 42.45 74.00 -31.55 61.50 36.30 9.19 64.54 - Peak 3 7640.00 42.78 74.00 -31.2? 61.83 36.30 9.19 64.54 - - Pesk
4 7840.00 17.66 54.00 -36.34 36.71 36.30 9.19 64.34 - Average 4 7840.00 17.99 54.00 -36.01 37.04 36.30 9.19 6454 - - Average
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Appendix D. Duty Cycle Plots
<Ant.6>
DH5 on time (One Pulse) Plot on Channel 39
[ Keysight Spectrum Analyx.ev'PARTIS‘QUT (0dB) ANT2117_0057 HORIZONTAL 3m ) i i i [ \\_/l
Marker 4 54500ms DC .EH.E‘.]NT ] -xLIG!;;_JgOTYPE T 04:19:26 AMO((E 2024 I
PNO: Fast =»— Trig: FreeRun
IFGain:Low #Atten: 10 dB
ICenter 2.441000000 GHz
Res BW 1.0 MHz
M:Rg;ls; T s FUNCTION FUNCTION WIDTH FUNCTION VALUE
mnn—.zm"_—m"—_—___
S T S TP 1 ——
PUN [t  c4soms| fomsedmwvl [ | |
- I
DH5 on time (Count Pulses) Plot on Channel 39
Keys\gm Spectrum Analyx.ev' T 15.407 (0dB) ANT2117_0057 HORIZONTAL 3m ) [ \&/l
| 50 SEHSE:.]NT ] -\LIG!;:_“;ETYPE T 04:23: :gﬁDMEO(tZE 2024
-y i
#VBW 1.0 MHz Sweep 100.0 ms (1001 pts)
IMSG STATUS
Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3. DH5 has the highest duty cycle worst case and is reported.
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<Ant.7>
DH5 on time (One Pulse) Plot on Channel 39

| Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m [E=E
L RF [500 DbC [ SENSE:INT] ALTGN AUTO | 04:19:26 AM Oct 28, 2024
Marker 4 5.45000 ms i #Avg Type: RMS
PNQ: Fast —»— Trig: FreeRun
IFGain:Low #Atten: 10 dB

[Center 2.441000000 GHz
Res BW 1.0 MHz

MKR MODE TRC| SCL| X ¥i
il A2 [ 1 [ t [(A) 2.880 ms|(A! -0.05dB r
[1[¢] ~ 6450ms| 10339aBwv( [ [ ]

FUNCTION FUNCTION WIDTH FUNCTION VALUE

==

SSwo~o o EwN

=
E
g
g
E]
g

DH5 on time (Count Pulses) Plot on Channel 39

' Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m == =T
3 RF [500 DC [ SENSEINT] ALIGN AUTO | 04:23:46 AM Oct 28,2024
Marker 4 --—- s #Avg Type: RMS
PNQ: Fast —»— Trig: FreeRun
IFGain:Low Atten: 10 dB

T

#VBW 1.0 MHz Sweep 100.0 ms (1001 pts)

MSG STATUS

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DH5 has the highest duty cycle worst case and is reported.
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